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Altron Chemicals, Plot No. 25, Sr. No. 83/1, Sambhaji nagar,

Saidapur, Kondhve Road, Satara.

AL/Lab/17/2016

00352/NTH(WR)/CH(P)/31/10/2016

Date: 21/10/2016

Sample (Panel) coated with Steel Guard Nanocoat followed by
single coat of primer and paint. (Painted panels)

Nil
28/10/2016
From: 31/10/2016 To:

On the lines of ASTM D 6695, Cycle 1

Sampling Procedure where relevant
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SI. No. Test Name Test Result Limit
1 Accelerated No sign of Chalking (R-10), Flaking -
weathering test for (R-10), Checking (R-1 0), Cracking (R-
200 hours. 10), Spotting (R-10) & Blistering
(R10) observed. However, there is
fading in colour (R-9) with gloss
retention 85% of the original gloss.
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